REAR RACK KIT

POGLARIS

ENCINEERED PARTS
ACCEEESQRIES & APRPPARIEEL

P/N 2879717

APPLICATION
MY 14 to Current Sportsman Models

BEFORE YOU BEGIN

Read these instructions and check to be sure all parts and tools are accounted
for in package. Please retain these installation instructions for future reference
and parts ordering information.

KIT CONTENTS

REF | QTY PART DESCRIPTION PART NUMBER
1* 2 Flange Hex Screw 1/4-20 -
2% 6 Flange Hex Screw M6 x 60 mm }
3* 4 M6 Flat Washer -
4 1 Rear Welded Rack Extender -
Instructions 9925004

Items marked (*) are included in Hardware Kit PN 2205227.
TOOLS REQUIRED

e 3/8” or 10 mm Standard or Metric Wrenches or Sockets
» Torx 27 Socket
ASSEMBLY TIME

10 minutes

IMPORTANT

Your Polaris REAR RACK KIT is exclusively designed for your vehicle. Please read the installation instructions
thoroughly before beginning. Installation is easier if the vehicle is clean and free of debris. For your safety, and to
ensure a satisfactory installation, perform all installation steps correctly in the sequence shown.

Instr 9925004 Rev 02 04/15 Page 1of2



INSTALLATION INSTRUCTIONS

1. Remove and discard the six machine screws (A)
and four original nuts holding the tubes to the rack. Assemble all hardware before tightening rack extender.

NOTE

MY 14 models use M6 screws and MY 15 and newer
models use 1/4-20 screws for installing in the center of the
rack extender. Make sure to check the screws right for the

machine and replace the screws with new screws if

required.

Old Screw “Wﬂm
M4 AN

.....

mm New Screw

Threads Not Matched (Incorrect Screw)

2. Assemble two 1/4-20 Hex screws @ or
M6 screws @ in the center of the rack extender.

3. Install the remaining four M6 x 60 mm hex screws
@ with M6 washers & on the outer corners of the
rack extender ®.

4. Tighten all screws.

Instr 9925004 Rev 02 04/15 Page2of2



	REAR RACK KIT 

